
















































































BEEERICDONT

For use in Japan only!

HERELTILEY, ThLEAR.
DATvA—HEshlthAR2T—
H—EABMRETCTEXVNEETE
T Efe HHhR AT —E R
EESENTHEEE. BROFET
CEAXTHTENTEET. LT
HHAHRAZT—Y—EAETERLE
hE{rEE

REROHABEOEFEMICFOUZ FESE(CITEME S,
ARir=ib, BR%. BBR%. BRI1—F SBELT TRALE
Tl RAAEFRMICESEEES LB ELEE OES
5-00810-9-118, MAE R () ZZ P THIBALIZEL

@ (RK&socHRER)

N—yRESCMATHTIEFEA C00A+H) £oBBEV:
rirhiE, BEERRF—LA—JLUKEsRIcEDTE
NEEBIFWLET

@ 2=V h—FoofIEZE)

ZIVH—FECHADEE. ARG CEESHBMADOE
BlERELLEGYVET. CEXBEBIRIZA—LA—TLY
BRFVELES

AFTER MARKET SERVICE CARD KUNDENNACHBETREUUNGS-KARTE SERVICE APRES-VENTE
When purchasing Tamiya replacement parts, please take or Wenn Sie Tamiya-Ersatzteile kaufen mochten, nehmen Sie LISTE DE PIECES DETACHEES
send this form to your local Tamiya dealer so that the parts bitte zur Unterstiitzung dieses Formular mit zu Ihrem Afin de vous permettre de vous procurer des piéces de rechange
required can be cormectly identified and supplied. Please ortlichen Fachhandler. Beziiglich der Angaben, der Tamiya, amenez cette liste & voire point de vente Tamiya qui ne
note that fspeciﬁcat{ons, availability and price are subject to Laﬂ;eg:ammg der Artikel und der Preise sind derungen manquera pas de vous renselgner Veuillez noter que les caractéri-
change without notice. alten. stiques, disponibilité et prix peuvent changer sans avis préalable.
PARTS CODE 19808244  3mm Nut (MA17 x10) 19803153 Rear Wheel Axle (MC17 x2)
11825050 Body 19804364 3mm Lock Nut (MA16 x10) 19803154  Drive Shaft (MC11 x2)
11834041  Wing, Undercowl 19808211 *1 3x37.7mm Threaded Shaft (MA14 x2) 14305125  Motor Plate (MC21)
11835060 Gear Cover 19803151 5x11mm Bushing (Steering Post) (MA32 x2) 19805169  Front Coil Spring (MD12 x2)
19403595 Chassis 14305275 Support Plate (%\26) 19803155  Rear Coil Spring (MD11 x2)
19005354 AParts 19803152  3xb5mm Shaft (MA22 15395026  Wing Stay
10005406 *1 B Parts (x1) 15310002 *1 3x50mm Threaded Shaft (MA12 x1) 19805557 *1 4mm Flange Lock Nut (MD1 x4)
19005345 C Parts 19805185 *1 850 Metal Bearing (MA20 x2) 19805897 3mm F e Nut (MD2 x10)
19005303 D Parts 19805342 *3 730 Metal BeanM%(MC\.'H x5) 19805917  Rear Piston Rod (Black) (MD6 x2)
19004932 EParis 10440232 82T Spur Gear (| 19804776  Wing Mount (MD13 x2)
19004931 G Parts 13450986  Gearbox Plate 19804987 *1 Damiper Mount (MD5 x2)
19005346 H Paris 19805664 *1 3x30mm Screw (MB1 x2) 19805337 Wheel Hub (MD14 x2)
101150656 P Parts 19805797 4mm Hard Lock Nut (MB4 x5) 19805622 =1 1150 Metal Bean (MD3 x2)
10225065 T Parts (x2) 13485031 5x33.5mm Gear Shaft (MB8) 19805173  Qil Seal M%B
10225066 V Parts (x2) 19805636 *4 3x6mm Screw (MB2 x2) 19805363  Oil Seal Gl'“a!f) (MDQ x2}
10225067 W Parts (x2) 19808100 2x6mm Countersunk Head Screw (MB3 x10) 19443023 *1 2x6mm (ME1 x2)
10225068 *1 Y Parts (x1) 13455211 *1 Hex Spacer (MB14 x1 19494206  Sticker
19334198 Damper End, Servo Stay (x2) 19405431  Diff Pinion Gear Bag [MB15 x4, MB16 x8) 50380 E-Ring Set (MB6 x7, etc.)
19334199  Upright Holder (x2) 19803019  6mm E-Ring (MB5 x5) 50578 *1  3x10min Countersunk Head Tapping Screw (MA7 x10}
10445167 F Wheel 19808081 Pressure Disk A, Slipper Sheet (MB19, MB18 x2) 50579 3x10mm Step Screw (MAS x5)
19805617  Front Tire (x2 13455984  Spring Retainer (MB13) 50586 3mm Washer (MA27 x15)
19803162 Upn[};ht (A, B) (MA33, MA34) 13450987  Slipper Shaft (MB7) 50588 2mm E- Hla{M}“Q x15)
14314010 S 13450988  Pressure Disk B (MB20) 50591 5mm Ball Collar (MD4 x5)
19804159 *2 3x10mm Screw (Black) (MAZ x10) 15005169  Slipper Spring (MB12) 50596 *2 5mm Adjuster (MA11 xﬁ),
19805977  3x12mm Countersunk Head Screw (Black) (MAS x5) 19804858 1680 Ball Bedring (MB9 x4) 50597 *1 ?heﬂ) (MA31 x10
19805696 *2 3x8mm Countersunk Head Screw (Black) (MAG x4} 14314012 Sub Chassis 50601 ant iston Rod (MD7 x2)
19805827 *4 3mm Press Nut (MA18 x5) 14314011 St 50953 6mm Adjuster (MA10 x16)
19804345 6mm Ball Connector Nut (MA29 x10) 19805895 &erew fglad() (MC1 x10) 53008 =1 1150 Bearing (MB10 x4)
19805859  3x15mm Screw (MA1 x4) 13405029 <1 ?xﬁmm Hex Mount (MG15 x1) 53084 Rear Tire (x2)
19805684 *1 3x12mm Socket Screw (MA9 x2) 19804392  3x10mm Tappmg Screwé ack) (MC2 x10) 53086 Rear Wheel [XQ)Se
19805628  3x42mm Threaded Shaft (MA13 x2) 19804449  Rear Diff Shaft (Cong) (M 18 etc} 53539 5.5mm S t (MC13 x4, etc.)
19804206 1 5mm Ball Connector Nut (Black) (MA28 x4) 13484046 Rear D|ff Shaft (Short) (MG 53922 Pinion Gear (23T, 25T) (MC14, etc.)
19804205 *1 5mm Ball Connector (Blar.:k] (MA30 x4) 13455898  Antenna Post (MG20) 94392 -1 850 Ball Bearing (MB11 x2
19804984  3x33mm Shaft (MA24 x2] 19808053  3x37mm Shaft (MC9 x2) 94690 2mm Lock MutMC10 x1
19804201  3x18mm Countersunk Head Screw (Black) (MA4 x2) 19805746  3xBmm Cap Screw {MCS x2)
19804340  4x16mm Hex Countersunk Head Screw (MA3 x10) 19804394  2.6x10mm Blndm rew (Black) (MC5 x5) b | Requires 2 sets for one model.
19804799  4mm Flange Mut (MA15 x4) 19805754  3xBmm T écrew (E!Iack} {MC:] x10) *2 Requires 3 sets for one model.
19805726  3x45mm (MA23 x4) 12500024  3x1 Bmm 3 Requires 4 sets for one model.
19805683  3x25.23mm Shaft (MA25 x2) 19804154 5mm Ball Connector (,mel {MG1 2 x2) 4 Requires 5 sets for one model.
@ (SBEREOHIAE) :

¢ {EFRY T422-8610 BRETHELAE BHMFES-7

: #AEHE=Y HhRET—Y—ERF :
P ABBVADEREES)  sMEBDESHEABOL. B
| BE 054-283-0003 M OEN&SBROVELES ¢
| W= 03-3899-3765 (ME~EBEE)

P {HRET—Y—ERTFLRY

: http:/tamiya.com/japan/customer/

re i TAMIYA

5x33.5mm3s + 7 I* 420 +# - 1348503
3x6mmALE R (x2) -+ --160F3 +% - 19805636
2x6mmill £ Z (x10)- 20073 +% - 19808100
AR RN P b R 12000 15 _ 10408431

o N Fa e b ) LA R - + =
ITEM 47381 e R e e 280F3 +Bi - 19803019
Lysv—71ZTA R wIl—2— FEX2)- 1,600 +# - 19808081
AU FYF—F LT OF3 +# - 13455084
77 AF1—b (2018 R b ) RRTETEETE 7407 +% - 13450087
' At AT by 240K 15 T 12000360

_ T AR B e h CoRMEN RN iE -
KA f A (B E) (£20 1 8F 1 ZHIEDE DT & FHICE VB HE S 5B SN BVET, T6B0AT U S D (k@) s vrvrrnnrnrennsnnannsns 780K 1t - 19804868
R AR LT, Ahd K91 BB N T <72 S0, G, FYIDHET) et bR R 8207 +8 - 14314012
3 i U F AR T —rrrrrrrrrr s 960F3 +8 - 14314011
s S i i 3X20mALE R (BX10) s+ verrerrerrnrrasrnnnns 21073 +¥ - 19805895
hTA . : __2»250'”9 3t - ndsneg TXEMMFSE T T2 P (K1) e v revenreneaennnas 300M3 +8 - 13405029
Gaasl an - 1A By Y TERRAQ). e 24073 +% - 19804392
24 E Rt i FYRY AT FEXT) Ml ererreeeees 860F3 +#i - 19804449
Sanes -1 - 10 FHRY ZRT A FEX) e 48079 +§ - 13484046
wJoDEy ser & I00bdnd FTUFFHER Prererrretaanaanannaaia. 420F3 +# - 13455898
e +BL - 10005406 3BT A F R () rrrr e 20073 +g - 19808053
g af - 1o 3xBMMF &y TR Y L —(xQ)errrarrecrenrens 18073 +# - 19805746
TaoH 8 o oo 2.6X10mm/ o1 > F LR (BX5)- v e rerrrnrnnnnas 260F3 +8i - 19804394
TB0P) AR - 19004932 BN R 1y R (BX10)w e eneernnnans 180/ +8 - 19805754
: i +H - 19004931 IXTBMFE RIS & B (XT)7rronrrmnenenes 120/ +&i - 12500024
o 350H 1% - Iomis SInE O — F— )L (20m) (BX2) -+ + e v roenrareas 240F3 +% - 19804154
Lo i i it e L1 'J'\’zr‘»r—,il:“”)lw[xm--- ---------------- --980F3 +# - 19803153
I +B - 10225065 FSA 2w 7R rererrnrerennrreannes --480F3 +# - 19803154
Vii— /‘(XZ] """""" -460F +# - 10225066 E R B I --120/3 +8 - 14305125
Ao ) AR s SR R S R s+440F3 +8 - 10225067 SOY R XY FD) - onnvrnrnransennarnmaen 2707 +%i - 19805169
Y = (x1)- -~ 460/ +# - 10225068 S & Y 7 D T T, 380F3 +# - 19803155
?‘/J{“I/I‘* — AT —(FEAD) rrrvrrrrrnnns --6208 +# - 19334198 Lo BT i e 400F +8 - 15395026
z f’?#kﬂ‘ib?“iﬂl ““““““““““““ SASO0FY A - i AMTSUTO Y Fy bel)ererennrrnnas 1807 +8 - 19805557
b(x2)- Iohom o« dnadainy 3T ST Y B A0) e s 210M +8 - 19805897
SR - Taael Y A= 0 R (K2 rrrrmrnrnnnas 170/ +# - 19805917
-gong +8 - 19803162 TATTIY M (x2) 440F +8 - 19804776
oEoNEs o o laatimg FU =T o (2) 80F3 +8 - 19804987
JaiE A - el FL—INTx2) 2207 +8 - 19805337
ieurs 3 o Mjenodie 11504 % 1b(x2)- 220/ +& - 19805622
L e B FAS b 17073 +Bi - 19805173
Ak ik~ Menmeoy A1 —i 170/ +# - 19805363
S enN % o s HER (2 1503 +# - 19443023
1508 1% - 15800604 A S A g
IXA2MMF 2 T R (kD) e -170F +# - 19805628 COMICEEREPEROISORCANT -, T3 vN—YHRFTIThTVES,

SmmAE— LTy (BB r e -260F +8 - 19804206 Bl < OMBIEEH. FRYEHH AT —Y—EATERAVRSTEL.

smnE 00— rj‘—-;b[ﬁx-u ---------------- 250 +# - 19804205 BnRE F ik EH B8 F
eb ekl gl ) REERAARCER AR AR AL LR R -340 +# - 19804984 SP.3B0 4mmE L) 2/ & (X7) fHlie o reenm e 1003 +# B 50380
3x18mmill &2 (BX2) == e r e mnras e naeaen -180F +# - 19804201 SP.578 3x10nﬂ11¢;i:’/7“|:“z(x101 ----------- 100F +#i ® 50578
Ax16MMFALE & (X10)+ - v vveananranranns -290F9 +8i - 19804340 SP.579 3x10MMER{T B R (X5)r v v rovrranrroarsnnasnnareeanes 150/ +# B 50579
A7 Z 2D F w B (X 260 +# - 19804799 SP.586 3mm" v s ¥ —(x1 } -------------------- 100F3 +# & 50586
Ix45m3 7 b (xd) e -250F) +% - 19805726 SP.588 2mMEL) 2/ 47 (X15) =+ v s=rrranrrarsransasnnannsanaanas 100/ +# & 50588
25.3m & 2 F(<2)- -180F +# - 19805683 SP.591 SmmAR— LT —(X5) rerrerearararerererantaanaens 150F3 +# B 50591
3mmFy b ()10} reere -300 +# - 19808244 SP.595 SEmF Sl r AR —(B)r=vrrrrrrrsnrenarrnnernarraseras 150 +# B 50596
ImmE w4+ F(EBx10) -310 +# - 19804364 SP.597 O'Jxﬁﬁm ------------------------ 1508 +# B 50597
3x37. 70 St 7 b (K2) e v e -180F3 +# - 19808211 SP.601 7O 'sr/: ~y1-7 Bx2)errerrerrsreeennianians 150F3 +# B 50601
5x11mm3L 7 w < 1 (§8x2) -420M +# - 19803151 SP.953 6mmJ7 I/ & R A —(X16)srerrervrrorrcensraaniancaannas 300M +# & 50953
HR—FFL—F-rrreeeenee *620M +# - 14305275 0P81150'\?"'J/-9‘(x4] ---------------------- 1,200/ +# B 53008
-400F3 +8 - 19803152 OP.B4 AT A A A (xD)r v v rorrerrsrrssnaransnnnas sy 700/ +# = 53084
150 +8i - 15310002 OP.BE AT RA —JL(x2)- = +erseressennsnnsnensnsansinnnaes 550P3 +# E 53086
-120F3 +8 - 19805185 OP.5395.5x2.5mA N —H —(xd) fl s o v v rorrrrsrerereieania 60073 +# = 53539
-120M +8 - 19805342 0P.922 23.25TE—# /¥ 700/ +# B 53922
-450F3 +8l - 10440232 AO-1012 8507 U > F(x2) --600F3 +¥ ® 94392
1,380/ +# - 13450986 A0.1015 2mmE1 ' 2+ [x10} -------- 300/ +H = 94690

150F3 +# - 19805664 GERHT DT X T a:Eh e mﬁﬁ%ﬁ‘%”c?o

260/ +# - 19805797 REVH—LR—=Y, AREIT—TF—EAD I3 ﬁiu::t.\'a LI

28 47381 Super Astute (2018) (11056628)



	セットアップ
	部品図
	部品ｶｰﾄﾞ



